A weean  Applied and Environmental
SOCIETY FOR . . ®
MICROBIOLOGY MICI’ObIO'Ogy

ENVIRONMENTAL MICROBIOLOGY

L)

Check for
updates

Niche Differentiation among Three Closely Related
Competibacteraceae Clades at a Full-Scale Activated Sludge
Wastewater Treatment Plant and Putative Linkages to Process

Performance

Veronica R. Brand,? Laurel D. Crosby,” Craig S. Criddle2

2Department of Civil and Environmental Engineering, Stanford University, Stanford, California, USA

bStanford Genome Technology Center, Palo Alto, California, USA

ABSTRACT Multiple clades within a microbial taxon often coexist within natural
and engineered environments. Because closely related clades have similar metabolic
potential, it is unclear how diversity is sustained and what factors drive niche differ-
[...]
dominance of a likely motile clade, CPB_P15, during periods of elevated effluent
turbidity, as well as episodic dominance of closely related nonmotile clades,
CPB_M38 and CPB_C95, that likely enhance floc formation during periods of low
effluent turbidity.

Although generally associated with enhanced biological phosphorus removal
(EBPR), Competibacteraceae are found worldwide in sediments and activated sludge,
including non-EBPR treatment plants (4, 5, 7, 9). The particular wastewater treatment
plant under study is not operated for phosphorus removal but does include anaerobic-
aerobic periods in its treatment train. In particular, this plant utilizes a four-stage
secondary system, where the first stage is operated as an anaerobic selector. The
influent to the first-stage selector includes primary treated wastewater and anaerobic
digester centrate. This is followed by three stages of aeration and recirculation after
settling, creating an anaerobic-aerobic cycling regime that is favorable for PHA accu-
mulation (2, 19). Furthermore, because the system is a pure-oxygen system and is

March 2019 Volume 85 Issue 5 €02301-18

Applied and Environmental Microbiology

aem.asm.org 9


https://aem.asm.org

Brand et al. Applied and Environmental Microbiology

1e+09
1]
2
> 1e+07
£
<
=
T
8 1e405
172
o
Q
o
o
1e+03
P1 P2 P3
2014-01 2014-07 2015-01 2015-07 2016-01
Date
. * . *x
3 &
> 6e+08 4 % = 3e+084
(@] 2 D
S S 204
= mn= wn
2 <z: o é 2e+08 L~
aE 4e+08 OF e+ _.I: -
' o 5€
17} 1%}
§o RO 2 10 T
o 2e+08 OI o 16+081 ]
Q om.Q
Q. o o
8 S8 1 i
=~ 0e+00 1 — ~ 0e+004 04
P1 P2 P3 P1 P2 P3 P1 P2 P3
Period Period Period
X ¥ X% ¥ 12000 1
3000
17}
= 19} 9000
IS - —_ —
o 05 20001 o
0 7} o
& O Q¢ T 8BS 6000 =
=25 7 RS
= =3 »mE
= =E o0 =
8 % 3000
@ o
01 01
P1 P2 P3 P1 P2 P3 P1 P2 P3
Period Period Period
* PR
=S I
i T 0.4
15 1500 S
T = Jope
= ISP C(EU c 0.3 1
— 1.0 Lo i .
T o @ 1000 0d
w3 B S E 02
] g2
0.5 = 500 o 2
S 017
0.01 01 0.0
P1 P2 P3 P1 P2 P3 P1 P2 P3
Period Period Period

FIG 5 Differences in operational and environmental parameters for three time periods representing stable and unstable conditions. Top
panel, gPCR results for clade CPB_P15, as shown in Fig. 4. Gray bars represent three periods. Medium gray, period of high CPB_P15 but
low-effluent TSS; dark gray/black, unstable period of high CPB_P15 and high-effluent TSS; light gray, period of low CPB_P15 and low-effluent
TSS. Bottom, bar charts for various parameters showing the mean and standard error for each time period. Colors are as described above.
* P < 0.05 in MANOVA analysis; ** P < 0.01; *** P < 0.001. Sec, secondary; kGD, 1,000 gallons per day.

covered to prevent loss of oxygen to the atmosphere, carbon dioxide accumulates in
the gas phase, thereby maintaining a pH of about 6.8. Lower pH below 7.25 reportedly
favors GAOs, such as those of the Competibacteraceae family, over PAOs (3) and may
explain selection for this group of organisms in this wastewater treatment plant. Across

March 2019 Volume 85 Issue 5 €02301-18 aem.asm.org 10


https://aem.asm.org

Competibacter Lineage Full-Scale System Dynamics

our 2-year study period, the pH ranged from 6.4 to 7.0 (Table S2), which would maintain
selection pressure for GAOs over PAOs.

Within the Competibacteraceae family, three distinct clades were found whose
abundances varied dramatically over the study period. Our observations are consistent
with other reports on this family in lab- and full-scale activated sludge plants in
Denmark, where multiple clades reportedly coexist and vary greatly both spatially and
temporally (5, 6, 9). Interestingly, the California plant harbors Competibacter lineage
clades that have not been detected at high abundances in other plants. Few 16S rRNA
sequences are available for clade CPB_M38 (4), and only one sequence is present in the
MiDAS database (20). In a recent survey of EBPR systems in Denmark, the distribution
of clade CPB_M38 could not be examined due to the sequence limitation (6). This study
provides additional sequences for CPB_M38 and for a proposed novel clade, CPB_C95,
and documents their abundances over a 2-year time period.

The third clade identified in the Bay Area plant, CPB_P15, is a clade detected in
treatment plants throughout Denmark (6) but not as a dominant clade. In this plant, the
CPB_P15 clade was abundant in early 2014, and its increase coincided with elevated
TSS in the secondary effluent. The population of CPB_P15 decreased dramatically at the
end of 2014, and other clades increased in abundance. Given that the three organisms
are closely related and rely on similar metabolisms, we surmise that they may be
competing for a similar niche. The significant negative correlation with CPB_M38
supports this hypothesis. The shift in favor of CPB_M38 following a washout may have
resulted in the exclusion of CPB_P15, preventing its recovery as dominant clade and
suppressing its release into the effluent.

Operational parameters that characterized the period with high CPB_P15 and high
effluent TSS include low recycle rates, high concentrations of mixed liquor VSS, and
high concentrations of return sludge and low wasting rates. A reduction in recycle rate
would imply a smaller fraction of time spent in the aerated portion of the system and
the potential for increased accumulation of solids within the clarifier. This accumulation
would be magnified by the higher solids loading on the clarifier due to maintenance of
high mixed liquor VSS and higher concentration of return sludge TSS. With increased
levels of solids in the clarifier, nutrients, such as oxygen, would be depleted more
rapidly. We hypothesize that under these operational conditions, genes for flagellar
motility may have been expressed, making the CPB_P15 organisms more likely to
disperse from the floc and be released into the effluent. Clearly, additional laboratory
analyses are needed to confirm this hypothesis. It is likely that there is a confluence of
factors occurring during periods of elevated TSS in the clarifier effluent, as genes for
flagellar motility are common within activated sludge communities and can contribute
to the extracellular matrix, leading to adhesion of cells (21). Flagella are also present in
other Competibacter lineage members, but poor settling has not been described. The
lack of EPS-producing genes (see below) and hydrogenases may also play a role.
Hydrogenases have been implicated in electron balance during anaerobic periods in
the PAO “Candidatus Accumulibacter,” and hydrogen production has been observed
(22). If CPB_P15 also produces hydrogen, gas production may disrupt integration within
the floc, and motility may allow it to access metabolic resources that are unavailable to
other floc members.

A factor contributing to the strength of the activated sludge flocs is the abundance
of microorganisms that can produce EPS. The biofilm matrix consists of a mixture of
polysaccharides, proteins, lipids, extracellular DNA, and other material that connect
microbial cells into aggregates (21). In activated sludge, the production of EPS is
essential for bioprocess stability, as it leads to formation of well-settling flocs that can
be separated from the final effluent and recycled back into the aerated reactor.
Recently, a highly conserved EPS biosynthesis gene cluster was identified in Zoogloea
resiniphila strain MMB, where mutants in this cluster no longer exhibited a floc-forming
phenotype (15). We identified an orthologous gene cluster in the CA23.1 bin, which we
believe is the genome for the CPB_C95 clade in the California plant. Partial clusters were
also identified in the genomes for “Ca. Competibacter denitrificans” and “Ca. Conten-

March 2019 Volume 85 Issue 5 €02301-18

Applied and Environmental Microbiology

aem.asm.org 11


https://aem.asm.org

Brand et al.

dobacter odensis.” Given that Competibacteraceae have been implicated in the synthe-
sis of the polysaccharide “granulan” in aerobic granules (23), further evaluation of these
putative EPS gene clusters may provide deeper insight into the nature and stability of
this polysaccharide.

In later time periods, CPB_C95 became the dominant Competibacteraceae clade. It is
interesting to speculate that CPB_C95 and other EPS-producing organisms exhibited a
beneficial role on floc formation, generating EPS that served to retain other organisms
in the system. During periods of lower CPB_C95 abundance and higher CPB_P15
abundance, CPB_P15 may have been more likely to disperse. CPB_C95 was not corre-
lated with effluent TSS. Given its ability to produce floc-forming EPS, we might expect
a negative correlation. However, additional factors, including the presence of filamen-
tous organisms and chemical and polymer addition, may obscure such a correlation.
Continued examination of these genomes, and the retrieval of other genomes from
these metagenomic samples, will no doubt provide deeper insight into such interac-
tions, as will future studies examining EPS production and gene expression.

MATERIALS AND METHODS

Site description, sample collection, and operational parameters. We obtained samples from a
wastewater treatment plant in northern California. The plant can treat a maximum of 168 million gallons
per day (MGD; 636,000 m3day~') with secondary treatment but has an average flow of 63 MGD
(240,000 m3 day~") from both domestic and industrial sources. Dissolved and colloidal organic removal
occurs in a four-stage pure-oxygen aeration system, with the first stage operated as an anaerobic
selector, prior to removal of microbial biosolids in a clarifier, disinfection of treated wastewater, and
discharge into receiving waters. Thickened waste biosolids and high-strength anaerobically digestible
material trucked in from offsite undergo anaerobic digestion for energy recovery, and digester centrate
is combined with raw wastewater upstream of the primary sedimentation basin. The combined influent
to the secondary treatment system therefore consists of raw influent domestic wastewater, anaerobic
digester centrate, and filtrate from thickening of biosolids.

Plant staff routinely monitor several operational variables. Flow rates (secondary inflow, secondary
outflow, and wasted sludge flow) are recorded with in-line flow meters, and secondary effluent pH is
measured in a grab sample. Total suspended solids (TSS) are measured at various locations (influent,
secondary influent, secondary effluent, mixed liquor, and waste return activated sludge), using Standard
method 2540 D (24). Mixed liquor biosolids are measured as mixed liquor VSS (MLVSS), as per EPA 160.4
(25). Characterization of the dispersed large coccoid cells observed microscopically is per the method of
D. Jenkins (26). For this study, because secondary TSS concentrations are reported weekly, but TSS
loading in kilopounds (klbs) and secondary flow in million gallons per day are reported daily, TSS
concentrations in milligrams per liter were computed from daily loading and flow data and were used
for statistical analysis. These estimated values matched with the data reported weekly. Recycle rates were
also calculated as the ratio of return flow to influent flow. Return flow was calculated based on influent
flow, waste flow, and mass concentrations in the effluent, mixed liquor, and return activated sludge.

From January 2014 to December 2015, weekly grab samples of the activated sludge were collected
from the secondary treatment system. Samples (2.0 ml) were centrifuged on-site, the supernatant was
removed, and the samples were stored at —20°C until further use.

Clone library DNA extraction, PCR, cloning, and sequencing. An activated sludge sample was
collected on 19 September 2013 for microbial community analysis and identification of major genera.
DNA was extracted using the Mo Bio PowerSoil DNA isolation kit (Carlsbad, CA), following the manu-
facturer’s directions. Near-full-length fragments (1,465 bp) of the 16S rRNA gene were amplified using the
primer set 27F.1 (AGAGTTTGATCMTGGCTCAG) and 1492R (GGTTACCTTGTTACGACTT), using a protocol
based on a study by Wells et al. (27). Briefly, four replicates of 20-ul PCRs were amplified at different
annealing temperatures (48, 51.5, 55, and 58°C) and then pooled prior to cloning. Each PCR contained
300 nM each primer, 1X Fail-Safe PCR buffer F (Epicentre, Madison, WI), 1.25U AmpliTaq LD Taq
polymerase (Applied Biosystems, Foster City, CA), 0.1 ng/ul bovine serum albumin (BSA), and 20 to 50 ng
of genomic DNA. The PCR temperature profile was as follows: 95°C for 3 min, and then 15 cycles of 95°C
for 30's, 48 to 55°C for 30's, and 72°C for 60 s, followed by a final extension at 72°C for 7 min. Amplicons
were pooled and gel extracted from a 1.5% agarose gel using the QIAquick gel extraction kit (Qiagen,
Valencia, CA) and cloned using the pGEM-T Easy vector system with JM109 competent E. coli cells
(Promega, Madison, WI), as per the manufacturer’s instructions. Randomly picked clones were sequenced
using T7 and SP6 primers by MCLAB (San Francisco, CA), generating 84 partial 16S rRNA gene sequences.
For a subset of these sequences that were identified as Competibacteraceae (see below), clones were
sequenced using both the T7 and SP6 primers to yield near-full-length 16S rRNA gene sequences.

Phylogenetic analysis. The 165 rRNA gene sequences were checked for chimeras using the online
Bellerophon tool (28). Suspected chimeras were manually inspected and checked using BLASTN (29) to
verify that they matched other sequences available in the database across the whole length of the
fragment. Taxonomic identification was then performed concurrently with alignment of the partial 16S
rRNA sequences using the online SINA alignment service (30).

March 2019 Volume 85 Issue 5 €02301-18

Applied and Environmental Microbiology

aem.asm.org 12


https://aem.asm.org

Competibacter Lineage Full-Scale System Dynamics

Cloned sequences belonging to the Competibacteraceae family and closely related database se-
quences from Mcllroy et al. (4) were aligned with the online SINA alignment service (30) and trimmed,
and variable regions were removed using a custom filter from the ARB software (31) (filter by base
frequency, 20% to 100%). The program ModelGenerator (32) was used to find an appropriate substitution
model to convert the aligned sequences to a tree structure. Based on the Akaike information criterion
(AIC), a phylogenetic tree was made using the PhyML (33) plug-in in Geneious version 10.2.2 (34) with
the TN93 substitution model (35), with 100 bootstraps. The tree was visualized using the R package
ggtree (36).

Metagenome DNA extraction and sequencing. DNA was extracted from the MLVSS samples for 25
March 2014, 21 July 2015, and 27 October 2015 using the FastDNA Spin kit for soil (MP Biomedicals, Santa
Ana, CA), as per the manufacturer’s instructions, with the exception of the initial bead-beating step.
Samples were vortexed at maximum speed for 10 min using a Vortex Adapter (Mo Bio Laboratories, Inc.,
Carlsbad, CA) with the Vortex Genie 2T (Scientific Industries, Inc., Bohemia, NY) to lyse the samples. The
extracted DNA was sent to Genewiz (South Plainfield, NJ) for sequencing. Paired-end (PE) (2 X 150 bp)
reads were sequenced on the lllumina HiSeq 2500 platform (San Diego, CA) using the TruSeq PCR-free
library preparation kit (Illumina). Additionally, the clone library for sample 19 September 2013 was
sequenced by MCLAB (Hayward, CA), with 2 X 300-bp PE reads on the Illumina MiSeq platform.

Metagenome assembly and genome binning. Metagenome assembly and binning followed the
protocol for mmgenome (37) based on the differential coverage multimetagenome approach given by
Albertsen et al. (10), with modifications for alternate software. First, paired-end reads were imported into
the CLC Genomics Workbench version 8.0.3 (CLC bio, Qiagen) and trimmed using a quality limit of 0.04,
no ambiguous nucleotides, a minimum read length of 50 bp, and removing adapters if found. Trimmed
reads from samples 25 March 2014 and 19 September 2013 were then coassembled with MEGAHIT